. 23961 Craftsman Rd., Calabasas CA USA 91302 (818) 982-0195

GORHAM MODEL PRODUCTS, INC




— . PARTS PRICE LIST

QTY : QTY . i ) ' QTY

PART # . DEISCRIPTION PG RETAIL '| 2ART 2 ‘ DESCRIPTION . PXG RETAIL ;| PART 4 DESCRIPTION PXG RETAIL
e i R ittty f ----- Rt ittt
101NB SKID-LANDING 2 9.50 { 157R  STABILIZER FIN SET- 1 7.50 847 BLADE COVERING 2 2.95
103R  STRUT-LANDING-REAR 2. 3.95 | 1€l ROD-CNTRL-TL GRBX - 1 1.85. { 851 HOLDER-TI, BOOM DRV WIRE 2 w3200
] 105R . ANGLE-LOWER LF . i 3.50 162 - LEVER-TL-GRBX CNTRL 1 2,25 B52R ' TAIL BOOM 1 12.00
[ 10€R “%ANGLE-LOWER RT 1 3.50 {163 TAIL RTR GRAX-CMPLT 1 84.s5 854 TURE~TL DRIVE 1 2.635
107R '¥ANGLE-LF SIDE 1 3,50 § 164 HOLDER-TL BLD 4 6.95 {9320 COLLAR-4MM 1 1.55
108K = ANGLE-RT SIDE 1 3.30 {165 COUPLER-TL GRBX . 1 4.35 5551 ROTOR BLD SET-TL 1 7.50
109R c*;smcrcs'r TANK MOUNT 1 3.50 | 167 PLATE-PTCH CNTRL W/BUSH 1 1.95 9601  BEARING-HUB-4XBMM 2 11.95
110°  *CLAMP=-SKID 4 5.75 | 1€3 BALL JOINT-W/BL 2 1.80 5624  COLLAR-CLCTV 2 1.28
111 WASHER-FLAT-1/4"X. 032 1 0.40 ] 174R  SWASPLATE ASSM T 24.50 970IN CANOPY INSERT 2 4.95
1110 ZHROD END-PIN TYPE 4 2.95 {175R  RING-"Q"-SWSHPLT 1 0.95 . -
1120R  BEARING BLOCK-LARGE 1 6.00 J176 PIN-LOCATER 1 0.95 HARDWARE SET
112R EEARING BLOCK 1 5.75 [ 177 SPACER-SWSPLT ARM 2 0.55 . .
114 BEARING~BL-1/4" 1 €.50 | 18R HUB-MN RTR 1 9.50 211 BALL-5MM STEEZL - 4.50
1150R BEARING BLOCK W/BRNG-LARGE 1 13,50 | 183R  ARM-FLYBAR CNTRL 1 6.95 221 SCREW-FAN HEAD-2X10MM 1o 2.50
115R BEARING BLOCK W/BRNG 1 13.00 188R_ HOLDER-MN BLD 2 7.50 222 SCREW~PAN HEAD-2X7Z0MM 2 1.50
117R  SHAFT-MAIN 1 9.95 192R  CANOPY SET 1 17.50 225 SCREW-PAN HEAD~3X20MM 2 l.00
118R, GEAR-MAIN 1 9.50 | 193R  CANOPY FLOOR 1 2.25 231 SCREW-SCKT HEAD-3X10MM 2 2.45
119 PIN-ROLL-3/32X7/8 1 0.75 | 199R  FRAME-SUB 1 7.50 232 SCREW-SCKT HEAD=3X16MM 2 .2.45
120R  SHAFT-ASSEMBLY-MAIN ) 1 22.00 210 BALL LINK-DOUBLE .END 3 3.¢n 233 SCREW~ZCKT HEAD-2IX25MM 2 .0.75
"121R - SPACER-M1 3Hr7-LONG s 1 0.75 {212 LEVER ASSM="T"-W/BUSH 1 5.50 234 SCREW-3CKT HEAD-3X20MM 2 lo.75
122R  SPACER-MN SHFT-SHORT 1 0.75 { 218R  SPACER-"L" LEVER 2 6.85 238+ SCREW-SCKT HEAD-3X12MM 2 ~2.45
123 GEAR-STEEL SPUR 1 15.95 § 217 CLEVIS 2 .75 ¥ 237 SCREW-SCXT HEAD-3X35MM 1o :23.95
124 .. SHAFT-TL DRIVE 1 6.50 | 214 SNAP-R-KEEPER 3 0.%< 241 NUT-HZX-2MY 10 1.29
125 P PULLEY-LRG 1 5.95 220 ROD END‘SER‘J‘O-W/SNAP NUT 1l 0.25 -0 NUT-HZH~3MM 5 0.79
126 FUETN-ROLL=3/32%5/87 1 0.40 § 229 ROD-CNTRL-2X50 2 3.50 243 NUT-LOCKX-2MM 19 _ -2.4%
129 COLLAR-1/4"=W/SET SCREW 1 2.25 | 2758  HARDWARE SET 1 -#0es 248 SIATW-PAN HEAD-2X3MM - =10 1.05
130 sm.r'r-assu-m 'ZMED — 1 14.50 |-280 FUEL TUBING 1 0.85 7 250 SCREW-SCKT HEAD-4X25MM 4 -G.90
X =1 14.50 ] 281 RUBBZR RAND . 10 0.95 251 SCREW-SCKT HEAD-SET- 2 l.23
-1 3.50 }*253R  PLATE-MAIN . 1 14.95 [ 252  SCREW-SCXT HEAD-SET-:X<MeM 2 2.15
B 1 2.75 | 294R  ROD~TL PUSH 3 1.00 253 SCREW~SCKT HEAD-3XIOMM 5 1.95
" CLIP-TANK .BAND 1 1.25 | 297 ROD-SERVQ PUSH . 1 0.75 26)L  WASHIR-OVERSIZE=-3IMM 10 :0.55
MOUNT-SERVO 1 - 7.50 | 306R STANDOFF-CANOPY rmon-uoon 2 0.75 275 NUT=-LOCK-4 M 10 ‘1.3%
PLATE-ENGINE MOUNT 1 €.55 | 321R  DECAL . 1 4.25 |.276L WASHER-FLAT-IMM-BIACK 10 [0.95
SPACER-ENGINE 1 1.75 § 325R  INSTRUCTION MANUAL 1 10.00 278 WASHER-FLAT-4X8%. SN 10 1.00
CLUTCH PLATE 1 12.50 ] 4022  TFLYBAR 1 6.50 282 ALLEN KEY-2MM -1 :0.85
SHAPT-STARTER=1/5" 1 1,95 | 453 MOUNT-TL GRBX 1 5.50 283 ALLEN KEY-2.S5MM 1 '0.85
CLUTCH/SHAFT ASSM 1 16.50 454 CLAMP~TL GRBX 1 2.50 289 ALLEN KEY-1.5MM 1 0.8B5
CLUTCH BELL 1 11.50 | 455 MOUNT-TL BOOM 4 3.95 290 ALLFN XEY-3MM 1 ‘0.85
CLUTCH LINING 2 2.85 | 476 LEVER-ROLL 1 2,25 .| 231 ALLEN KEY-0.05" 1 0.85
PULLEY-SMALL 1 3.25 | 485RL PILLAR-CANOPY MOUNT-LFT & RY 2 7.50 B19R  SPACER-4MM (CUT) 2 0.60
BERRING-OIL LITE 1 2.25 | sa2 PADDLES-PLASTIC 2 7.55 9625R STUD-IX16MH 1 1.50
PIN-SMALL PULLEY 1 0.60 | 550R ROTOR BLD SET-MN 1 14.95
CLUTCH BELL ASSM 1 24.00 553 WIRE~-TL DRIVE-2%"% 1 1.25 AP RR RS P AR AR R AT IRAR N T REER
BELT-DRIVE-110XL037 i g.gg 557R  COVER-CL FAN 1 8.25 . ASRREVIATIONS: 31-ul-as
STARTER CONE . 558R  TUBE-GUIDE-PUSH ROD 1.25 T oREL eeesaan
BRACKET-FAN COVER-LOWER 1 1.25 533R FUEL TANK-200CC i 7-20 illt‘ttfv wnreddunbrnrs it didusasdtdnhnd
BMCRT-FgLnggg-UPPER 1 1.25 6050 BEARING-BL-BX16MM 1 6.50 PRICES SUBJECT TO CHANSE WITHOTT KOTICE.
CLIP-CONT 1 1.25 | 633R  CAP-~CANOPY STAND OFF 2 0.75 | _
FLYWHEEL/FAN ASSM . _ 1 22.50 | 670CP FLYBAR WEIGHTS 2 8.50 ABOVE GRARTITIES ARE PIR PACKAGE HOT -
FRONT LANDING STRUT STAND-OF 2 1 12.00 *" QUANTITIES INCLUDED IN KIT.

2.50 B02NE STRUT-IANDING=FRONT -~




Pape | -

BREAKDOWN GF REBEL KIT  (LEB) #1430

BTY PLS BTY PEKE ITEH 8 BESCRIFTION SUB-ASEEMBLY COMPONENTS
BAE &1 - '
FART #R450-1 | P ALLEN KEY-1.3HH
HARDWARE l {182 ALLEN ¥EY-2.0HH
1 I ALLEN KEY-2.5HR
i 250 ALLEN KEY-3, ONH
! I ALLEW REY-0.05"
i I 279R  HARDWARE SET SEE BELOM ¢
TOTAL (ACTUAL):
TOTAL {FOR BILLING):
BAG 42
PART 8R430-2 1 i 136R  PLATE-ERGINE HOUNT
ENGIKE MOUNT 2 2 1y SPALER-ENGINE
| P13 CLUTCH/SHAFT ASSERBLY 1-#13%, 1-§140
| 1 147 . CLUTCH BELL ASSEMBLY 1-#142, 0.3-8143, 1-#144, 1-8145, [-#l4b.
{ L1 e STARTER CONE
i [ 153k FLYWHEEL/FAN ASSEMELY 1-8138R, 0.2-82§7, 1-3929
TOTAL (ACTUALY:
TOTAL (FOR BILLING):
b6 43
PART 8RAGO-3 2 1 10fHE  SKIB-LANDING
LANDING GEAR 2 z 3R STRUT-LANDING-REAR
4, 1 11¢°  CLAHP-SKID
1 0.5 Q0ZNE  STRUT-LANDING-FROKT
TOTAL {ACTUAL):
TOTAL [FOR BILLING):
BAG #4 .
PART 2RAS0-4 i t 103R  ANGLE-LOWER LEFY
HATN FRANE § I 106R  ANBLE-LOBER RIGHT
i I 107R  ANGLE-LEFT SIBE
i 1 10BR  ANGLE-RIGHT SIDE
{ t i HASHER-FLAT-1741.032
Z Z 1150k BEARING BLOCK W/ERNG-LRS 1-81120R, I-$050
2 2 1158  DBEARINE ELOCK W/BEARING P-3112R, 1-§114
t 1 20K HAIH SHAFT AGSEMELY 1-3118, 1-#125, 1-85134
1 { 12{Rk  SPACER-HN SHFT-LONG
1 I 1228 SPACER-MN SHFT-SHORT
1 [ V&S GEAR-GTEEL SPUR .
i 1130 SHAFT ASSEMBLY-INTERMEBIATE  1-$124, [-81%5, 1-8124, 1-8128, 1-§129
i P13 BRACKET~GHASHPLATE LOCATER ’
| { 483RL  PILLAR SET-CANGPY RGURT
2 I 633R  CAP-CANOPY STAND OFF

TOTAL {ACTUAL}:
TOTAL {FGR BILLINB}:




FART #R450-3
DRIVE/FAN CVR

— ke b e e =

“Mnainattt =
-
Fage 7
EREAKDOWN OF REEEL KIT (LRE} §R450
GTY FCS GTY PKG ITEM § DESCRIFTION SUB-ASSEHBLY COHFONENTS
BAG #5

109%  BRACKET-TANK ROUNT
134k CLIF-TAEE BAND

148R  BELT-DRIVE-110XL037
{321, BRACKET-FAN COVER-LGW
1521 BRACKET-FAN COVER-UP
{58k  CLIP-COWTROL TUBE
199%  FRAKE-SUR

TOTAL (ACTUALG:
TOTAL (FOR BILLING}:

BaG #7
FART #R450-7
SERVO MNT/FIN

BAG 88
PART #K450-8
SHASHPLATE

ol

dn B e e et s

L% S o W —

[

{ 133K HOUNT-SERVD

§  154r  CLIP-CONTROL TUBE

t 1578 SYABILIZER FIN GET

{ 193k  CANOPY FLOOR

2 308K GTAND OFF-CANDFY FLOOR :

I 453 HNDUNT-TAIL BOOH :

TOTAL (ACTUAL):
TOTAL (FOR BILLING):

I 174R  GHASHPLATE ASSEMELY 1-8171R, 1-31728, 1-#173R
I I75R  RIHG-"D°-SHASHPLATE
I 17 PIN-LOCATER
0.5 177 SPACER-SHASHPLATE
I 24 BALL LINK-DOUELE EMD
0.8 M BALL-SHN STEEL _
i 2z LEVER ASSM-"T" i/BUSH 1-§214, 1-8213
2 216t SPARCER-“L" LEVER -
I 478 LEVER-ROLL

TOTAL {ACTUALY:
" TOTAL {FOR BILLING):




Page 3

BREAKDOWN OF REBEL KIT  (LER) #R450
BTY PCS BTY PKE  ITEM & DESCRIPTION
BAG 59
PART BRA50-9
ROTOR HEAD
1 § 131R  ROTOR HEAD CENTER UNIT
1 {1328 CARRIER
i i 1BIR  HUB-WAIN ROTOR
1 I B3R ARH-FLYBAR CONTROL
7 2 1BBR  HOLDER SET-KAIN BLADE
i 1 4621 FLYBAR
? 1 532 PADDLES
2 1 &70CP  FLYBAR WEIGHT SET
i 2 BI9R  SPACER-4HH-CUT
i i 9520 COLLAR-4MH
2 {9403 BEARING-TL LVR-4 9
! 0.5 9624  COLLAR-CLCTV
TOTAL (ACTUALS:
TOTAL (FOR BILLINGI:
BAG §10
PART #R450-10 R
TAIL ROTOR r
i 1 163USR TAIL ROTOR GEARBOY
5 i 164 HOLDER-TAIL BLADE
i 1 {67  PLATE-PITEH CONTROL
2 [ 149 BALL JOINT W/BALL
2 9.3 211 BALL-5HM STEEL
r—fe— b — 453 HOUNI-TALL GEARROY.
i { 454  CLANP-TAIL GEARROX
§ {455 HOUNT-TAIL BOOM )
i 7 89 HOLDER-TAIL BODH DRIVE WIRE
" TOTAL (ACTUAL):
TOTAL (FOR BILLINGI:
BAG #11
PART BRASO-11
FUEL TANK
1 {280 FUEL TUBING 20°
? 0.2 281 RUBBER BAND
i I 555k FUEL TANX-200CT

TOTAL (ALTUAL):
TOTAL (FOR BILLING):

SUB-ASSERBLY CRKFONENTS

SEE BELDW 14




1.
T T
-
fage &
BREAKDOBN OF REBEL KIT  (LRE} fiR450
GTY PCS BTY PX6  ITEM 4 DESCRIPTION _ SUB-ASSEMELY CONPONENTS
BAG #12
FART 8R450-12 i 0.75  {{10  ROD END-PIN TYPE
CONTROL RODS 2 B -1 BALL JOINT H/BALL
Z 1 i CLEVIS
! ¢33 218 SNAP-R-KEEPER
2 7% ROD END-SERVG-H/SNAP NUT
1 0.5 229 ROD-CONTROL-ZX30MA
1 1 294%  ROD-TALL PUGH-37"
3 Iom ROG-SERVD PUSH
i 1 538R  TURE-TAIL ROTDR CONTROGL
TOTAL (ACTUAL):
TDTAL (FOR BILLING):
BoY 1TEMS
PART §R450-13 1 ! 192k CANOPY SET
I I 2938 HAIN PLATE
1 bO3MR BEDAL .
1 | 323R  INSTRUCTION MeNUAL ,
i I 550R  ROTOR BLD SET-HAIN
{ i 553 WIRE-TAIL DR1VE-29°
l {557 COVER-COOL FAN
t | 8478  BLADE COVER
§ 1 B3ZR  TAIL BODH
{ 1 834 TUBE-TAIL DRIVE
! 1 9551  ROTGR BLADE SET-TAIL
t 1 9701 CANOPY INSERT SEY
TOTAL {ACTUAL):
TOTAL {FGR BILLINB}:
FACKAGING
{ 1 350R  BDY-KIY

2 ! 551k LARELS-KIT BOX

1]
n
)
1
1
)
]
!
1
1
+
]
1
1
1
1




Page 5

BREAKDOBN OF REBEL KIT  (LRB) FR4S0

GTY PCS GTY PEG  ITEM & DESCRIPTION SUR-AGSEMELY COMPONENTS

—_
o
—
-Pn

)
P :
en
P3RS ORI ORI R
€] 4 k3 B3 K3
[AC TR R N i

=2
P )
L I |
L]

- N - .
— e O R LN OO Fa TG RO e e e Ll B = LA e Or
3
EF
=1

SCREW-PAN HEAD-2X10
SCREW-PAN HEAD-2X20
SCREH-PAN HEAD-3320
SCREH-BGCKET HEAD-3X10
. SCREH-SOCKET HEAD-IR1S
33 SCREM-SODKET HEAD-3X25
234 SCREW-SOCKET HEAD-3120
233 SCREW-SODKET HEAD-3X12
37 SCREW-SOCKET HEAD-3333
Z41 + SCREW-PAN HEAD-ZMH

241 NUT-FLAIN-3HN

243 NUT-LOCK- 30

244 SCREW-FAN HEAD-278

( SCREW-SOCKET READ-4XZ5
21 SCRER-GET-345

P SCRER-SET-414

253 SCREH-SOCKET HEAD-3530
263L  WASHER-OVERSIZE-THM
n NUT-LOCK-4HH

276k WASHER-3HH

78 WASHER-SPECIAL-4%830.5
9625R  STUD-3X1b

[= [y — —
el DX YT Bal Y
—_—

—_

=]

R O b £ LTt e Bn b ws
T T~ = - R~ er—
i . o i

TOTAL {ACTUAL):
TOTAL (FOR BILLING):

¥t GUB-ASSEMELY #183USR - TAIL ROTOR GEARBOR A

3]
n
1
13
!

161 ROD-CONTROL-TAIL GEAREDX
162 LEVER-TAIL BEARROX
163AN SHAFT-TRNER-NEH
{63RN SHAFT-OUTER-KEW
1630 COLLAR-ZHH W/KEY
LB3FN GPACER-OUTFUT SHAFT
1636 HUE-TAIL ROTOR
163K HOUSING-RT/LF-TAIL GEARBOX-HEW
1638 BEARING
163N5 GEAR-BEVEL-TAIL BEARBOX
16354 SCREW-FLT PHLF HO-2X20
16388 SCREM-FLT PHLP HD-Z¥B
1635C SCREN-FLT PHLF HD-2X10
{65 COUPLER-TATL GEARBOX
147 PITCH CONTROL PLATE W/BUSH'
243 KUT-LOCK- 34K
9403 EEARING-TAIL-§ 9
T0TAL (ACTUAL):
TOTAL (FOR BILLING):

= -
- ol
B TR w— e LA LN LA RO e e = e e e b e bem

RS LM b e kem B e Bk bt b S e den e b e






